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RERWS
Reference No.

R B

ind of test | Type Test CT13-3283-1

RERAERR | TSR K B

Name of sample | Mineral insulated flexible flame resistant cable

WEHME | BRTRZ-0.6/1 3x240+2x120
Type and Size

4 % ([TMNEERSGERAR
| Name | Guangzhou Nan Yang Cable Co.,Ltd
ZE . 4 |[TNBHHAFREKRRERHI6E
Eg Address | N0.376 Lianyun Road, Eastern District, Guangzhou Economic & Technology
70 Development Zone
- =
BEST | 13896205067 WRELSRHT | 510350 PALS S 590147
Tel. Postal code No. unit
4 W |NEERSGERAR
& b Name | Guangzhou Nan Yang Cable Co.,Ltd
Lol e TMAREATFRRAKERHIOE
aég Address No0.376 Lianyun Road, Eastern District, Guangzhou Economic & Technology
%J_‘ § Development Zone
A
—_—— Ny =)
HESH | 13896905067 BRECRES | 510350 SBAHS | 510147
Tel. Postal code No. unit
P eV kR ke B
Sampling way Supplied by consigner Date of receiving 2013, 0, 24

HHCRE EH

State of receiving good
e ae H #A 20134E07H25H &  2013509H02H
Date of test From July 25,2013 to September 2, 2013

1. GB/T 2951—2008 Hi4uf i 4ag ndp & phim AR 774, Common test
methods for insulating and sheathing materials of electric and optical cable.

Wik 2. GB/T 3048—2007 FZkHZN AL MEREIRIL A% Test methods for electrical

Test standard properties of electric calbfes and wires,

3. BS 6387 Performagices éf}m;‘v‘re%ne/:{t 540k cables required to maintain circuit integrity

' AR e A R M RE R

BTN ) = .

Rt 7o/oo ol SN A AR AR, TSR

NI | MR KRS RRER NS TT R, SRR TR AFAQ/CINY 11-2013

Conclusion | AT HEEESR . All tedk jtems haye been teSted as per Q/GZNY 11-2013 standard, As a

result, the sample complies, with Q/E;NY 11-2013 standard requirements.

& E | AMENHETIRERSE.

Note The report only for the standard put on records.

& Wang Zigian Xia Kairong . Mao Axing
e I o

Tested by i B j(% Checked by i ’L//’{ Approved by aJ VS\‘(}\

F #ipate | 313, 4. )| A #ipate | 5oy3, f.2| H H#ibate | 5003.9.>
I 7 U
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Type al

TS A0

d size

BBTRZ-0.6/1 3x240+2x120

WERT
Reference No.

CT13-3283-1

/T5Cl.

ot =
Test ltems

AL
Unit

BoRE R

Requirements

AR
Test Results

BT
PE
Verdict|

L1

1.2

.

1.5

il

Insulation color

g5 RF
Dimensions and
construction

54k Conductor
— SRt

Conductor material

— SRR RS
Number of conductor
wires

#5%% Insulation

— #5272 K Insulation

layer material

— U TP RE
Average thickness of
insulation

#2574 Z Insulation
protective layer

— By AL B FE Minimum
value of the thickness

[f%Z Isolated oxygen
layer

—FYJEE Average
thickness of insulation
— i AL B Minimum
value of the insulation
thickness

ik < J2% F T8 L T
Minimum value of the
flame retardant coating
thickness

i

Pes.

mm

mm

mm

mm

mm

mm

£l copper

=37

=B
Mica tape

21.7

4 S %

red yellow green

Hilcopper

61 61 61

= B
Mica tape

1.9 1.9 1.9

0.2 0.2 0.2

4.6

3.35

4.6

e CATITREE AL P RBRSRAAER, F RRERTHEER N RRGRAIRAE. TRAFEREN.

Note:

iterm dbes not require verdict. “/” means this item does not require testing.

P’ means this item does meet the requirement, “F” means this item does not meet the requirement, “N” means this
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iqﬁlﬂ% BBTRZ-0.6/1 3x240+2x120 RS CT13~3283-1
Type and size Reference No.
o N I
FECl IR E AL HARZER IR e
Test  Items Unit Requirements Test Results Verdi
erdict
1.6 || 4% Outer sheath
— Pt Colour A N
—SMPEPERE mn | =29 33 P
Average thickness of
outer sheath
—IMPEREEE mo| =24 i1l P
Minimum thickness of
outer sheath
17 || B mm 79.9 N
Out diameter of cable
2 || kR
Electrical properties
2.1 || 20C 54 Q/km | <0.0754 0.0744 0.0743 0.0745 | P
Conductor resistance at
20C
2.2 || BIERK Aiti % e oEd e | P
Voltage test No breakdown Passed Passed Passed
(AC 3.5kV, 5min)
2.3 || 20°C L%k IH MQ | >1000 3100 2790 4210 | P
Insulation resistance at
20C
3 || SN EEEN LRI AR
Physical and
mechanical properties
for outer sheath
3.1 | 2T RaaTERE
Properties in the state
as delivered
X AIE N T N/mm’ | =9.0 95 p
Tensile strength
~ZALRTITR K R % | =125 150 P
Elongation at break
e CRTEE A E AL P RRAERMAER, F: RBAERTHAER: N: RRERFERAE. PRRAFEREN.

Note:
item

“P” means this item does meet the requirement, “F” means this item does not meet the requirement, “N" means this
oes not require verdict. */* means this item does not require testing.
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T&u% FD%JM% BBTRZ-0.6/1 3x240+2x120 RS CT13-3283-1
ype and size Reference No.
e e e BRI
Fec ot 2=l :E A HARZR LR i
Test ltems Unit Requirements Test Results Verdi
erdict
3.2 | ERHEE R
Peoperties after ageing
in air oven(100°C,168h)
~ZALJE TR RE N/mn’ | =9.0 10.0 P
Tensile strength after
ageing
~ZHEIRR MK ER % | =100 130 P
Variation of tensile
strength after ageing
~SWREPKBEENL | % | <£40 5 P
# Variation of tensile
strength
AR JE WK AR % | <40 -13 P
1L Variation of
elongation at break
3.3 || B BRI N2 A6
4 Addition ageing test
to the cable
(100°C,168h)
—ERTEPISRRERL | % | <£40 5 P
# Variation of tensile
strength
AR R WA R AR % |<=x40 13 p
{LZ Variation of
elongation at break
3.4 || FIRE /15 Pressure
test at high temperature
(80°C,6h)
—EIRIRE /PR % | <50 30 P
Depth of penetration/
Average thickness
M CRTPREEE N P RBERNAER: F: RRERAFEER: N RINARFERAE, TREIFERRN.

Note:

item d

'P" means this item does meet the requirement, “F” means this item does not meet the requirement, “N” means this
oes not require verdict. “/" means this item does not require testing.




